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Company Name SHENZHEN CITY DAXING ADHESIVES CO LTD.

shown on Report

- | RYNT R XY HATE B 8 T X R FEKIE T35 5 Ck

Address SALCOMP AVENUE, BAO'AN DISTRICT, STREET NEWBRIDGE FURONG

INDUSTRIAL ZONE OF SHENZHEN CITY PLANT NO. 73, BUILDING C

PAF TR 2 A B 5 . B RV 3 1R B R R

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

=R =W

Sample Name Conformal Coating

B B-1663

Part No. B-1663

(VAT KIUL THRA A

Supplier DAEHEUNG CHEMICAL CO.LTD Q

BE B B2 30 2023.08.07 Pr; s

Sample Received Date Aug. 7,2023 i'?é i

BRI H 3 2023.08.07-2023.08.09 g@

Testing Period Aug. 7,2023 to Aug.9,2023 R
Inspection & T

B R RIEE R, XA sC A s 4y (Pb), 4% (Cd), 7k (Hg), 75

B (Cr (VI)), ZiRECH (PBBs), iR 4k (PBDEs), <BZK — HIFLMNE (DBP,
BBP, DEHP, DIBP) ATl .

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

AL 4 48 A ) 25 SR HZ W T .
Test Method/Test Result(s) Please refer to the following page(s).

Date 2023.08.09

No. R262621161
T AR IR 5% DR S A T AR A X A S A AR

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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ER KRR KR E KRR KRRk R AR Rk k kAR Rk k ok kR Rk k ok kR Rk ok k kR Rk k kR Rk k sk k kR Rk k ok kk kR ks k ok k ok k ok ok kR % %

Z518 Conclusion
JU AL RIEATAE/H0 4 yem

Tested Sample According to standard/directive Result
il Rk RIS T4 4-2011/65/EU R AL T $5 4 (U) o
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment PASS
(EU) 2015/863

sk sk sk sk sk sk skoskosk sk sk sk sk skosk sk sk sk sk skosk sk sk ke sk skosk sk sk sk sk skoskeosk sk sk sk sk skosk sk sk sk sk sosk sk sk sk sk skskosk sk sk sk skosk sk sk skosk sk sk sosk sk sk skosk sk sk skosk sk sk sk sk sk sk sk sk sk skoskosk ok

By 27K I 235 396 A2 W RoHS 6 4-2011/65/EU L HABTT 454 (BU)  2015/863F R IR {E -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with
amendment (EU) 2015/863.
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iﬁﬂﬂﬁiﬁ Test Method
o NN A 25
A H Wy i ﬁffﬁff
Test Item(s) Test Method Equipment(s)
Y IEC 62321-5:2013 ICP-OES
Lead (Pb)
i IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
7K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
NS IEC 62321-7-2:2017F1/8{IEC

Hexavalent Chromium (Cr(VI))

62321-5: 2013 Mk M4k &&=

1IEC 62321-7-2:2017 and/or determination of

Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

Phthalates (DBP, BBP, DEHP, DIBP)

Z BEOR IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
% IR KTk IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
AR — IR I IEC 62321-8:2017 GC-MS

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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T 45 5 Test Result(s)

PRI Tested Item(s) ZiR Result Jr kAt R R
002 MDL Limit

Y Lead (Pb) N.D. 2 mg/kg 1000 mg/kg

% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg

7K Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg

NS Hexavalent Chromium (Cr(VI)) N.D. 8 mg/kg 1000 mg/kg

WA Tested Item(s) ZiR Result T A H R FRAE
002 MDL Limit

ZIRELA Polybrominated Biphenyls (PBBs)

—VRELA Monobromobiphenyl ND. 5 mg/kg

TREXK Dibromobiphenyl N.D. 5 mg/kg

ZRIEZR Tribromobiphenyl N.D. 5 mg/kg

LpERiES S Tetrabromobiphenyl N.D. 5 mg/kg

FLIREER Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg

SVREETR Hexabromobiphenyl ND. 5 mg/kg

LIREEZE Heptabromobiphenyl N.D. 5 mg/kg

JURELA Octabromobiphenyl N.D. 5 mg/kg

JUIREAZR Nonabromobiphenyl ND. 5 mg/kg

+VRELTR Decabromobiphenyl ND. 5 mg/kg

PRI Tested Item(s) £ R Result T A PR R
002 MDL Limit

IR T REE Polybrominated Diphenyl Ethers (PBDEs)

— ¥R " KM¥ Monobromodiphenyl ether N.D. 5 mg/kg

TR TR Dibromodiphenyl ether N.D. 5 mg/kg

=R T KM# Tribromodiphenyl ether N.D. 5 mg/kg

VUYR — KMk Tetrabromodiphenyl ether N.D. 5 mg/kg

TR KM Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg

/‘T/;%Zifi% Hexabromodiphenyl ether N.D. 5 mg/kg

IR IR Heptabromodiphenyl ether N.D. 5 mg/kg

JUR — KM Octabromodiphenyl ether ND. 5 mg/kg

JUIR — KM Nonabromodiphenyl ether N.D. 5 mg/kg

+R 2Kl Decabromodiphenyl ether N.D. 5 mg/kg

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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45 R Test Result(s)

N =t 3

VR B Tested Item(s) H7R Result 77 B Hi R FRAE
002 MDL Limit

4B 7 — FHERTE Phthalates (DBP, BBP, DEHP, DIBP)

LR —HER T g Dibutyl phthalate N.D. 50 mg/kg 1000 mg/kg

(DBP)

CAS#:84-74-2

AR R T R IENE Butyl benzyl N.D. 50 mg/kg 1000 mg/kg

phthalate (BBP)

CAS#:85-68-7

A2k —HIR — (2-2.%) C.lE Di- N.D. 50 mg/kg 1000 mg/kg

(2-ethylhexyl) phthalate (DEHP)
CAS#:117-81-7

PR W — 5 TB5 Diisobutyl N.D. 50 mg/kg 1000 mg/kg
phthalate (DIBP)

CAS#:84-69-5
15/ EBAAL IR Sample/Part Description

F'5  CTIFFMAID ik

No. CTI Sample ID Description
1 002 e g
Light yellow paint

I XA, @, RHEREHEHATE.

ND. = RigH CNFIEA HER)
-mg/kg=ppm= H I3 —
-1000 mg/kg = 0.1%
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-1000 mg/kg =0.1%

Hotline:400-6788-333  www.cti-cert.com  E-mail:info(

cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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ﬁ{ﬂﬂﬁﬁ Test Process

1. #(Pb), #H(Cd), % (Cr)
Lead (Pb), Cadmium (Cd), Chromium (Cr)

PRI T e s LPNGLEE SR A
Weigh sample and place it . .o :: > ) :
in a vessel :> Add digestion reagent Digest the sample
FA AR A R
I | i
ICP-OES B ok s g ry Ashing/ -
M 4 ¥ HETK E = Alkali Fusion/ Residue it i
1 ' db o Make up with Acid Dissolution <:
Analyzed by deionized water Filtration
ICP-OES eionized water -
1
Solution
2. 7k (Hg)
Mercury (Hg)
PRRLRE i TRl PN A7 : AL
Weig samip’e and place it — Add digestion reagent Digest the sample
in a vessel
FH B8 /8 25 1 7
EAL = TR
H ICP-OES B TR Alkali Fusion/ Residue -
ST <:| Make up with Acid Dissolution L g
Analyzed by deionized Filtration
ICP-OES elonized water -
Solution

3. AN (Cr (VD)
Hexavalent Chromium (Cr(VI))

N” ¥ L 00N W/

FREFER T 258 . »
Weigh sample and place it — n ).‘\ i ﬁigﬁt” J — iH R B
in a vessel Add digestion reagent Digest the sample
I VRV pH (. A, b
. K Adjust the pH value {—
—
Add test solution of the solution Cool and filter
Iy
A pH HAEBETKER F UV-Vis 41 ¥
. . | . I
Adjust the pl‘_[ value (E— I\:Iaklc P v:nth v Analyzed by UV-Vis
of the solution deionized water

Hotline:40

noTan a9 TTTIT cert com
U-b/6o-3393 Wwww.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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4. ZWRELIK (PBBs), 2R —ZKRX (PBDEs)

Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDEs)

REFEm T EEH R LA I 2E R
Weigh le and pl — Extracted with —"
eigh sample and place xtracted wi Concentrate the extract
it in a thimble organic solvent
F] GC-MS 43 A WL e 5 FBEEREREEERA
—] Make up with K] Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flagk
5. 4P _FERER (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)
WEFRTEEF R LA R AR N AR
Weigh sample and place —" Extracted with —" Concentrate the extract
it in a thimble organic solvent
F GOMS 447 FEHLERE S RS E RN
(—] Make up with K—] Transfer the extract into a

Analyzed by GC-MS . ,
organic solvent volumetric flask

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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PR R

Photo(s) of the sample(s)

NENT REINFORCEMENT
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A2230393515101002

74 B Statement:

L AR S o NS T Y s Sl i I % = GG
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. REIRRA T AR HNE . RS RE R E E H HEE IR AL, FIE R NI SR DT, CTURAZSEH:
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR RN EE SO 32 R A 5T
The result(s) shown in this report refer(s) only to the sample(s) tested,;

4. RACTIRTHFR, AR EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;

5. RIS PRI AR S PN ER R, Bl SONHES
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

***?&%%;ﬁ***

*** End of report ***

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

NS V7N



CTI IE 18

I}ﬁLz‘:&Appendix

gF‘ 25%‘%‘ E Client Reference Information
MR AU =FE

MRS . A-1663, C-1663

M2FRR: BYL=FE

MRS . A-1663, C-1663

75 B Statement:

1 AR RIEE R, BiEH R A S 5T, CTORIZSEH AL .

The Appendix Information was/were provided by the applicant who should be responsible for the authenticity

which CTI hasn’t verified.
2. P3N 25 NA2230393515101002EFH 75 (%M 78 -

The Appendix Information is/are the supplement(s) for the Report A2230393515101002E.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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